4 LAWN TRACTOR MODEL B3560-640

CHASSIS & HOQD ASSEMBLY

- JREF, '
CLSTOMER ASSY. PG
./ SEAT & HARDWARE

o

ALL UNNUMBERED

R E ITEMS ARE INTERCHANGABLE
. . FRONT AXLE ASSY, WITH OPPOSITE SIDE
NCTE: ALWAYS USE CRIGINAL o . '
EQUIPMENT [ PARTS. Use of sers :
" ice/replacement parts other than b
original equipmsnt parts may vold
your warranty: 3168418
. . Parl No. 817271 .

el 39vd TI3ENED 3NN G989ZL6.Z1pb+  ESiPT £082/.0/10



i3 LAWN TRACTOR MODEL B3560-640 - -

~an No. 317271

AT 39vd

koy# par desoription QY.
1 FRAME LE MAIN P920/F4360 t
2 i S FOCTPAD.LM 1
3 FOQTPAD,RH 1
4 e R0 FASTENER, RATCHET " 12
5 9785 BRACKET,GRILLE L | .
8 9704 BRACKET, GRIN E RH 1
J 56361 BRACKET, FRONT AXLE 1
8 036030 SCREW, 5116-1BX, FEWRFLLK 5
9 055273 NUT, 5/16-18, HXWDFLLK 5
10 300440 GUIDE, BELT, RIDER L 1
1 01496 NUT. B85 REGWEXCTRLK
12 58246 BOLT, 625X2.180 HHSH 1/2-13NG 1
13 01500 NU'I' 1;2-13 REGHCTRLK 1
14 122207 WY-1BX3.00 2
15 2483 A WASHER 30IDX1. 2503-: 07 BELLVIL 2
16 01499 , NUT, 5/8-16 REGHXCTRLK 2
17 305535 GUIDE,SHORT BELT RIDER 15"WH !
18 G| 24824 NUT, bne1 éﬁ i—éli)lc(\ggg ||
: 0271180 NUT, ¥8-16 B
;g 315918 CONSOLE GNFR W/Q TOP SHIFT 1
21 46763 RIVET, POP {87DIAX 450 t
22 035487  * SCREW, 5/1B-18X EOWAHHTAP 1
23 0095346 SCREW, 14- 2o$stWAH HTAF 112
DRIV SUREQ SDXTBE. 7EHHWAPLASTITE 2
%g ' Q197 BRACE, DASH UPT LOWER * 1
27 01502 NUT, 17/4-20 REGHEXCTRLE, 1
28 . B744 BRKT, GAS TANK 1
29 0985346 SCREW, 1/4-20X,80 WAHHTAP s 2
30 9208 BRACE,.DASHSUPT UPPER 1
3 095346 SCREW, 1/4-20% 50:WARHTAP 2 .
22 R0R428 DASH,GP WO GRAPHICSUS l
. 0896888 BEREER, SHOULDE SVAMEIKRRES5X 45 4
gg 044811 SCREW, 1/4-20% 75 HXWATAR
a6 $1B02 NUT. $/4-20 REFGHEXCTRLK 2
a7 307043 HOOD, H-i 1 PLASTIC i
38 302502 PAD ADHESIVE 1.00 X 4
38 303037 GRILLLWR GPWHR - 1
an ¢300302 SCR I; w, m0X.50 HHTAPPST
41 310203 CLIP HOG RING C.SHAPED
42 01425 BRACE, HOOD SUPPORT .
43 0301542 SCREW, 10-24X1.00HWATAPBLKPHOS 4
44 0271188 | NUT, X10-24 HEXKEPS ;
45 302333 LENS. SMOKED W/TAB
46, 501541 FAIL, REFLECTOR LENS H- 1 LH 1
47 A0(340° £CIL. REFLECTOR LENS H-l 1RH 1 .
48 087746 SCKEW, #6 X SO PLASTITE
49 56676 BOLT, .375x .580 HHSH 5/16-18 2
&0 01498 NUT: 5/16-18 REGHEXCTRLK
51, 657478 SPRING, HOOD LATCH 2
82 ., 301452 FOIL, HEAT REFLECTOR ,
53" 304761 PLATE, SEAT i
54 310660 BRACKET,. F& 'SEAT SUPPORT 1
55 20807 gun, 437X 156 Mresn §HG-18 2
56 01488 " NUT, 5/16-18 REGHEXCTRLK" 2
57 0 120228 SCREW, 5/18-18X.63 HHC -4
E8, 01498 NUT: 51818 REGHEXCTRLK .
89 57153 SF’H]NG SEAT 2:63L0G, 1,490 - 2z
80 1341 CLAMP, SPHJNG‘1 177D 2 ~
61 044811 SCREW, 1/4-20X 76 HXWATAP - 2 T
62 ' 56907 COVER SEAT SPAING1.5(0X1.0 2
&3 312405 FENDER F-5 SUS (F FDR SHIFT 1.
&4 $995346 . SCREW, 1/4-20X.50 WAHHTAP .. 4
5 0122017 SCREW, 5(16-18%1.00 HHC 2
51+ 0446363 WASIIER, IMLAT .375x .88X.082 A
87 “ 01408 NUT, 5116+ 8 REGHEXCTRLK.
68 - 85021 TRIM,STRIP,BLACK 775
89 313213 BRKT COVER F-5 FMDR SHIFT 1
(Y 311209 COVER PLASIIC L OO I E 436806
71 0311331 SCREW, 1/14-18X.441.53 HILOHMWA 2
72 {341 CLAMP SPRING 1.4727D | 2
73 0311231 SCREW. 1/4-15X.44/.53 HILORMWA 2
74 s 0120392 WASHER, FLAT .281x .63X.065 2
73 126580 OPERATORS MANUAL (NOT ILLUSTHATED)
76 372 PARTS MANUAL (NOT ILLUSTRATED)
‘0 Indicates STANDARD HARDWARE-{TEMS.
. 5
T139dW9D 3NNY G9B8934640TPP+ EGPT

€BBc/L8/10




39" LAWN TRACTOR MODEL B3560-640

i
s

L1

_ .
SUSPENDED, MOWER ASSEMBLY

REF,

CHASEIE
FENDER

70

REF.

REVISS ~—

CHASSIS &
HGOD PG,

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS, Use of serv-
lcefreplacement parts other than
ofiginal equipment parts may void
your warranty.

!

35¥d

Y
fire
pivs

Fsorct

ALL UNNUMBERED

ITEMS ARE INTERCHANGABLE
Wit OPPGSITE SIDE

REFE.~" P
cHassIs & £
HOOD PG,
CQONSCLE

CHASSIS & HOQD PG
MAIN FRAME

3155594

T3dWED 3NN

G9892.6L2Thb+

Par; No, 31727;

EG:pT EBBC/LB/18




.e,’ -
x,)
i9”" LAWN TRACTOR MODEL B3560-640
key# pan# descrigtion qty.
1 CLUTCH HANDLE 3
A NUT, 1121 3 HEXJAM T
§ 3 KNOB SHIFT NOMA 1/2-13 1
4 CLIP, RETAINING BAKT 2 -
[ SCREW. 1/4-20Y¥ SO WAHHTAR a
6 BRKT.CABLE RETAINER 1
7 PULLEY, .8D&X_305 NYLON i
a BOLT, 375X 375 HHSH 1/4~20 1
9 NOT, 1/4-20 REGHEXCTR 1
10 BOTAN ASSY,CL. CABLE GEN PWR 393DSUS i
11 0120613 NUT, 1/4-28 HIAM 1
12 035498 SCREW, &16-18X.75 WAHHTAP 1
13 £7444 'ru: CABLE BLACK NYI ON 5 62 !
14 4165 SSY,REAR LIFT 1
15 9188 ASSY LINK RIGHT SIDE i
16 0 100079 SCREW, 5/16-18X1.00 HHC 1
17 BH2AT ADJUSTING WUT 1
18 01496 NUT, 5116-18 REGHEXCTRLK 1
18+ 0 120396 WASHER, FLAT 531X1,08)X.095 2.
20 §260 PIN, HAIR 081 DIAXT 86LG 2 N
21 o117 BRKT REAR MANG SUSP. 2 ,
22 128211 BOLT: 5/16-18X .83 CARR 4 :
23 (1488 NUT, 5/16-18 REGHEXCTRLK 4
24 58333 BRACKET, HGT/ADJUST SUPPORT i
25 186077 ECREW, 516-18% .75 HHC 3
26 01498 NUT, 5/16-18 REGHEXCTRLK 4 3
a7 304766 BRACE, FENDER F-5 SUS 1
28 0180079 SCREW, 5/46-18X1.00 HHC 1
20 o48602 WAZHER, FLAT 333X 87X 119 4
20 01498 NUT, 5/16-18 REGHEXCTRLK 4
3 0180079 SCREW, 5/16-18X1.00 HHC 1
a2 1498 NUT: 5/16-18 REGHEXCTRLK 1
53 201238 QUADRANT HEIGHT ADJUAT 1
34 D160077 SCREW, 5!16-15)( S HHC . 2 y
35 01488 NUT. 8/16-1B8 REGHEXCTRLK 2 -
36 9788 HANDLE LIFT SHORT 1
37 300171 HOI T, BOOX 270 HHSH 5/16-18 1
38 806418 WASHER, FLAT 508X .75%,024 1
39 044108 NUT, 5Mé-18 HWDFLGTRLK 1.
40 301230 PAWL. HEIGHT ADJUST 1
41 a6n0174 RO T * 500%.270 HHSH 5/18-18 1 i
42 044108 NUT, §/18-18 HWDFLCTRLK' 1. o
43 9435 POINTER Tt
44 138479 WASHER, * EXLK 195X 41X.03 1
458 0 35287 SOREW, 48 82X A8 MMWATAP 1"
A8 303027 ROD,ACTUATOR-SHORT 1
47 58326 SPRING HEIGHT ADJUST 1
48 §8325 KNOB, HGT ADJ PUSH BUTTON 1
. 49 SRIRG GRIP 750 OD W/ HOLE 9
M) 9149 BRKY, CABLE RETAIN 1
&1 39298 PULLEY, ,006X.305 NYLON 1 _
52 58338 BOLT., 376X 375 HHSH 1/4-20 i
w ) 01692 NUT, 1/4-20 REGHEXCTRLK 1
&4 30034 1 CABLE LIFT 21,70 F-5 20X8-8 1
58 300310 PIN.CLEVIS 310DIA+475.G f
56 300311 RING, RET E .37X.24 1
57 0 120378 NUT, 1/4-20 REGHEX -
48 9239 GLEVIS .
] 04338455 SCREW S/18-18% BEPHANMA BKPH 1
&80 307551 HER..3441DX1 500X .09 ClJ BPH 1
Q1 0120373 NUT 5/16 1850 1
62 58298 PULLEY, 9Q6X.305 NYLON 1 -
g 300317 PIN. CLEVIS .38 DIAX1.00LG I
64 6260 PIN, HAIR 091DIAX1.65LG 1o g
65 406 CLEVIE, LIFT CADLE 1
6B 0120372 NUT, 1/4-20 REGSC 1
67 349522 PIN, CLEVIS 312 X 812 1
G& 121222 Pln, COTTER .090/.088%, 751G 1
69 03I LIET COVER-30' F& 1
70 0300340 SCREW, 810 X .75 HHPLAST 3
OSTANDARD HARDWARE ITEMS
. .
¢
1 . ¥
151N, 517 ET
7L 7
T/SET 3ovd T13HdWTD INNY G989CL6LZ TP+ ES:PT £BBC/LB/TB




v

39" LAWN TRACTOR MODEL E3560-640 .
STEERING ASSEMBLY - | i B
L " mer oo

l"

14
1~
12

18~

T EMSAATR
Wi

TTH ¢

b

|8 - chaseis anpi
SHASSIS AND HOOD

... & HARDWARE

Pt
’f’oa B
g
_— - 23
e PracCE N P v NS
oz T L -~
P2
¥ da fe]
R L ek
e s
e Y
g
» =4

£ o 28
E--"""-Fr

“Ref. - v 2
Front Axig ™,
Suppon -

L UNNUMBE RED

INTERCHAN
WP POSITE S E?és LE

Jovd

CUSTOMER ASSY. PG.
* . STEERING WHEEL .

~,

Jvn.,_‘\

3 WA
PR
Xy ‘v.

Ref.

Ry H
LT

Dash

CHASSIS AND
4 FAGF
Rof,
o 'Maln Frame

,  CHASSIS AND HOOD
PAGE -

HOQD

“ REFER TO-CUSTOMER:

ASSY.. PAGE. FQR,
TiRE INFO

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Uéa of senv-
iea/replacement parts cther than
original equipment parts may void

T13EWTO INNY

Your warranty,

G9892L642 10D+

€G-

vl €00C/L8/10




‘ ‘ [}
39" LAWN TRACTOR MODEL B3560-640 ‘

kay# pan#’ ugsmipon © qty-
Y ' ASSYAXLE FRONT 4WS SUSP {
2 55730 AXLE, ERONT ~ {
3, 52407 SPINDLE BEARING 4
4 302026 ASSYSPINDIE R H 1
5 315886 ASSY SPINDLE LH ™~ 1
6 96525 RING, Rk 1kX 5/X05TRUSII3-75 2
7 304590 TIE ROD ASSY 19.81LG W-SECTION I
8 180128 SCREW, /816X1.78 HHG 2
] 120382 . WASHER, REGERTLK.203X.64X,10 )
10 1499 NUT, 2/81 6 REGHXCTRLK 2
11 58269 SECTOR, STEERING L F 1
13 R2408 BRNG,FL ECC.51010X 99800X .56 1
13 180177 BCREW, 112-13X1.50 HHC i
14 22265 WASHER, FLAT 519X1.38X.119 2
18 1500 NUT, 112-13 REGHGTRLK ' {
14 58291 STEERING LINK t
A7 124925 NUT, a/8-24 REGHEXJAM. 2 .
ia 57158 BALL JOINT 3/8 THD SHORT STUD i
19 21275 BALL JOINT & TH'D LONG $TUD x
20 46692 NUT, 3/8-24 WOFLHLK WHIZ |
21 120396 WASHER, FLAT 531X1.06X.085 .2
an 120882 WASHER, REGSPTLK. sgaxsmgw i
23 120369 NUT, 2424 REGHEX, 1
24 54243 SHAFT, STEERING LF |
25 56244 PINION, STEERING LF. i )
26 58274 PIN, DOWEL 2500 QD+, 75LG . { '
27 201410 BRANG,FL 752IDX1.06100X 24 1
28; 304398 WASHER, FORMEDY.135X1.53X,12 )
29 216862 WASHER, FLAT 766X 4.86X.012 PL 1 ‘
30 . 86625 RING, RETEX .67X.05TRUS133-75 |

Nl

* Qrder Individual Parts.

fart No. 31721

o™

wAad 39vd TI3EdWYD 3NNV G9892L648Trb+ EGPT €BBC/LB/T18



39" LAWN TRACTOR MODEL B3560.840 . }

-r-MOTlON DRIVE ASSEMBLY .

HER.
ELECTRICAL PAGE
GROURD WIRE AND
' HARDWARE

e e i e

. ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

| NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS
| Uss or servicelteplacement parts ether than original equip-
. Eem parts may void your warranty. ' 212360F _i

10
Pan No. 31727:

e

s/ 3IBvd TEEdWYO INNY G9892L642TPP+ EG:pT COBC/i6/170



o i e e+

i

39" LAWN TRACTOR MODEL B3560-640
“ koy# part¥ Y desariplion oty
1 TRANSAXLE FOOTE 4360-6SFHD 1
2 302745 s PULLEY.V 4L 6.0 00 . 1 .5
3 3021 KEY, WORF 606.750X.187X.61.2" -1 '
4 22083 RING, RETEX .58X.04TRUS100-52 1
5 87214 . BELT, V 4L 84,75 1 -
6 0180112 . SCREW, 16-18X2.75 HHG 4. §
7 0 120393 WASHER, FIAT .344X 69X.065 Z;
8. 01498 NUT, 51618 REGHEXCTRLK
9 12632 STABILIZER BRKT P820,F4150 1.
0 O50047 S CRE W, 38-18X1.25 WAHHTAR {
11 {36498 SCREW, 516-1BX .75 WAHHTAP i
12 120638 WASHER, HVSPTLK 828XB0X.00 ot
13 0122017 . SCREW, §16-18X1.00 HHC . 1
14 0120393 b WASHER, FIAT .344X .50X.085 1
15 01498 ; NUT, /16-18 REGHEXCTRLK 1
168 0120228 SCREW, 5/16-18X .63 HHC 1
17 . 0138538 WASHER, REGINTLK 320%.61X.03 1
18 01498 NLUT, 5MB-18 REGHFXCTRI K 1
1 9 310029 LEVER,SHIFT LWR 1
20 310343 CLIP-SHIFT LEVER .62 ROD |
21 0 1 ao7? . SCREW, 5M16-18X .75 HHC 1
22 996416 WASHER, FLAT 391X1.00X.125 |
23 #1498 NUT, 5/16-1§ REGHEXCTRILK 1
24 310348 CLIF-SHIFT LEVER .62 ROD 1
25 57258 GUIDE, BELT H/18-18THD . i
26 ° 0996416 WASHER, FLAT .381X1,00X.125 1
27, 91408 NUT, 518-18 REGHEXCTRLK }
281\ 31N356 PIVOT RRKT | FVFR » o 1,
29 \ 0180018 SCREW, 1/4-20X.62 HHC 2
30 '\ 01802 NUT, 1/4-20 REGHEXCTRLK 2
31 © 309635 LEVER, SHIFT UPPER SF 3/2-1aTH i.
32 310265 SPRING, TORS. 56X.95X.095 1
33 187185 PIN, COTTER ,125 DIAX1.00LG . . 1
34 0120238 NUT, 1/2-13 HEMJAM 1
36 306690 HANDLE 1/2-1% 1
35 311325 LINK TIE ROD SHIFTER 4360-6 LF 1
37 0180124 SCREW, 9/8-16X1.25 HHC . 1
a8 11450 , NUT, 8/8.48 RIEGHXOTRLK 3
39. 300637 BRACKET,SHIFT 5SP SF FEN HT A
4 0 0180124 SCREW, 2/8-16X1,25 HHG 1
41 0120304 WASHER, FLAT 406X .81X.068 2
42 01499 NUT, 3/8-1 6 REGHXCTRLK 1
43 057157 WASHER,.750X_250 1
44 056255 SCREW, 1/4-28X .75 NYLHHG 1
*
V Indicates STANDARD HARDWARE [TEMS.
AT NG, 217271
11
I
A9vd T13ddWYD INNY G9892.6L2TPb+ EG:ipT

T
Y

€8Bc/LB/10



| 39" LAWN TRACTOR MODEL B3560-640
. _ .

MOTION DRIVE ASSEMBLY

D BT N

CHASSIS X HOOD .., Ty LIRS 2

. MAIN FRAME FRAL, ' s
RE

ENGIHE PAGE -

ENGINE

sl s
7

£,
72, !“
i
=

HEF, )

) NGINE PAGE
" ENGINE SHEAVE

73

, ! CALL UNNUMBERED
FURPO ITEMS ARE INTERCHANGABLE !
: : i
‘ T N , V{xTH UPPOSITE SIDE
o . ) ' e ?
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. - ' . s
Use pf sen me/rep{acement pans av%? than oripinal equin- | . ) h T
ment parts may void your warranty. . X : ' ' ' 312369F
12 . L7 ’ ' - P:m No, 41774
B
W/ 39vd T139dWYD 3NNV G889Z.6L8 PP+ EG:vT €£BBZ/.B/1B



k4

ag" L AWN TRACTOR MODEL B3560-640 . - R
' T ‘ AN .A-..'.,',.“‘ K .
é key# part# doscription D oy - I_/
: . ) : S o U

€0 5BAES GUIDE-BELT/ORAGLINK 1; RN
. Q180079 SCREW, 9/16-18X1.00 HHC ) ) 1 g RS A
. 19 L |
B K HIEPER SA CTA .1 |
64 . 303278 * PLASTIC EXTRUSION-BELT GUIDE 1 /

: 85 00208 PEDAL ASSY.E BRAKE/GLUTCH LF i ) ‘
; £ 71,98 ROG PIVOT 50 4y ’ , /

; 7 37ad7 ING, R AL - 1
: 68 2968 WASHER, FLAT 504X,76X.05% 3 -

! 69 20864 - RING, RET E 35X.04TAUS133-80 ) ]

3 70 48160 PAD, CLUTGH BRAKE WIPRINTING 1 ;.

i
? 721 300188 O G HOSHOR16-12 g / |

73 . 645562 - NASHRR. FHARESHEKEMLK1 ‘11 ;

, 78 20669 - RFTAINER, STRAP BELT T /

i 7 35374' PULLEY, IDLER V4L 3.06X 62 1 /
| 78 A% w  ROETaRNE Rechkefiti T

79 57204 ROD, CLUTCH 1

, 80 57217 BRACKET. BRAKE ROD o
i - a1 20507 BOLT, 437X .156 HHSH &5/16-18 1 /

82 $45602 WASHER, FLAT .333X A7X 119 1
i 83 01498 NUT, 5/18-18 REGHEXCTRLK 1
; 84 57203 ROD, BRAKE LT 920 LF 2225 T
85 Q2711R4 NUT. 5/16-18 HEXKEPS .1/

‘ 86 01498 NUT, 5/16-18 REGHEXCTRLK 1

87 56359 SPRING, CLUTCH .t 13X,750X8.75 f
a8 4167 THEA Pél&.dEﬁU 20X10-8 TURFWH! / ;,z

: 90 301366 - RIM, WHEEL 25X800 1
i 91 313654 TIRE, PU 21X t0Xg RDSH 1
| 82" 57479 SPACER; 75 X 1.25 X1 37 2 -

; 93 301565 SPAGER SLVE 75IDX1.250D X:5TK. z
i 94 - 39628 KEY, SQUARE ,18780X2.50LG 2
i 95 0642 WASHER, FLAT, .765%1.81X.075 4
: 86  '042815 WASHER, FLAT 755X1.53X.07 2
f 97 36625 RING; RETEX .57X.05TRU5133-75 2
D8 40394 GAP, 1.5001D X 7/8LG HUB 2
i = Order-lndividual Parts.

1 Ondicates STANDARD HARDWARE ITEMS.

i

i

|

‘.
Part No. 317211
13
~/rd 399d TI3WTD INNY 698922642 Thb+ £5:pT £00Z/20/10




39" LAWN

'

7

TRACTOR MODEL B3560-640. -

" ENGINE & GONTROL ASSEMBLY, =~ © .=

T
r .
1
\

..J_,,.;;&&.m.p“’-q%*
¥
HEF.,
_ s CHASSIS & HOOD PG . !
i HAIN FRAME 3
i : ,
i ! ty
: , “ﬁ-@ o - .
oot Emf‘y‘?ézs
| -
:
|
| NOTE: ALWAYS USE ORIGINAL ~ - '
! EQUIPMENT PARTS, Use of sarv- '
| Icerreplacement parts other thar - ‘ :
i o original eq::rlpmen‘t parts may void : ALL UNNUMDERED . '
| your warranty. ‘. ITEMS ARE INTERCHANGABLE
1 S _ WITH OPPOSITE SIDE 3155844
14 Pert No. 317271
TI3AWTD INNY G9892.6LZThb+ £G:pT £00Z/.0/10

A

I55d



- "'. & ™ -
’ v - T <
39",L_*AWN 'I‘HACTQR’MODEL B&Sﬁ0-640 - S e
i ST SRR kgy# paﬂ# desmption . gy, L
. - Y - . ) ]
‘ - Y. T . ENGINEA2 HP mISIC ECONO {
| 25 050847 . SCREW, 3/B-16X1.25 WAHHTAP 4
i .3 ¢ 488480 . . WASHER, EXLK 384X.69Xx.04 i
| 4 305867 - MUFFLER-LO TONE NELSON EXPORT. !
: 5 " 46708 GASKET, MUFFLER . 1
G- 54767 - SHIELD, HEAT,FOR ROUND MUFFLER |
7 ¢ 173663 SCREW, 5/16-18X3.50 HHC 2. ‘
! Lo FULLEY ASSY:4.750FFD 5 8DIA !
, B 55161 KEY, SQUARE .250SQX5.00LG 1
18 304248 SPACER,1.01X1.484 ENGIN PULLEY 1
11 56431 WASHER, B80INX 1 R800X 437PILOT {
12 120383 " \WASH-ER, REGSPTLKASOX.78X, 12 .
43 0428644 SCREW, 7/16-20%5.00 HHC 1
14 314981 TANK,RUEL 2-GAL 1 .
15 4500303 SCREW. .25% 75X 7TSHHWARLAS 1115 2
16 - 0905346 SCREW, 1/4-20X 50 WAHHTAP )
17, 42 GAS LINE 251D 11N
13 46672 CLAME, FULL LINE 2
19 300304 GAP, FUEL - 2.0 THROAT . 1
20 302097 ENGINE SPEED REDUCER 1
21 303168 THROTTLE, SONTROL 1,
22 ¢ 150043 SCREW, 10-24X 63PHPNMA 7
23 0271166 NUT, #1-24 HEXKEPS 5
2 4 , 300508 KNOB, THRGTTLE CONTROL HANDGRIP 1
25 7 0159565 SCREW, #5-32X 35 PHPNMA 1
26 0120622 NUT, #8-92 REGHX {
! ']
0 Indicates STANDARD HARDWARE ITEMS.
5 S
. 7
Part No. 317271 Y -
v I

v/3¢  3Bvd TI3ddWP0 INNY G9892L6L0 TP+ €G:pT €£BB2/LB/TB



ke

-
2

o

v

39" LAWN TRACTOR MODEL'B3560-640.

PRE-PAINTED DECK ASSEMBLY.

st s srecam e o et st e

"ALL UNNUMBERED
ITEMS ARE INTERCHANGABLE

WITH CPPOSITE SIDE

. B16166A

\

Part No. 31727

ice/replacement parts other than
original equipment parts may void’

EQUIPMENT| PARTS. Uss of sarv.”
your warrafily

NOTE: ALWAYS USE ORIGINAL

P

|
|
|
|
g
|
|

€eBc/L8/1@

EGPT

G3989CL6L2TPP+

T1EdWTO INNY

3ovd

a7
cole



Par No. 317271

~

g Jb¥d

,' v-’.’""',?"«: , . - X
- . ‘ . ‘: . Lo ' : . - ':‘ B v ‘v 1v:;‘-:]‘: X A;;
s9" LAWN TRACTOR MODEL B3560-640 L -
Key¥#  pans " ‘description . ok Lay -
1 318610 | -.Decw,awsn MOWER i N
2 57314 SKID KR S ~
8 - 126216 BDLT BHE-18X .75 CA& - . 1
4 01498 NUT, 5/16-18 REGHEXCTRLK ™ 1
5 57318 ~ GUIDE, BEL| W16-18 THD | L
B 041488 NUT, 5/16-18 REGHEXCTRLK i~ .
7 sreen BRACKET, CHUTE PR 1 . :
8 0120834 . SCREW, /46 18X :50 HHC g ' 2o =
9 01486 - NUT, E/16-18 REGHEXCTRALK Y : 2
a0 .. 5Ba2st UEY BRACKET, REARRH -1 p
it " 01BOOF7 3 SCREW, 506-18X.75 HHG 2 .
12 - 1 20393 WASHER, FLAT .344X .69X.085 .~ v 2
13 - 01488 NUT, 5/16-18 REGHEXCTRLK 2.
¢ 14 58251 BRACKET,DECK LIFTREAR LH .
15 ‘0180077 SCREW, 516-18X .75 HHO 2
16 120393 WASHER, FLAT .344X 69X.065 B ,
17 01498 NUT. &/16-18 REGHEXCTRLK a2 .
18 315302 BRACKET, IDLER SUPPORT iy
19 0800345 ~ SCREW, 516-18X1.38 WATAP 1.
_ o0 120393 . WASHER, FLAT 344X .89X.065 . | I -
21 01498 NUT, 5/16-18 REGHEXGTRLK . ’ 1 -
22 56424 GUILL ASSY, BEA9/40/43 . 2
23 56425 SHAFT/SADDLE 36 1.
24 49562 BRNG, BALL ~ 1
25 50516 DUST SHIELD R
26 55547 QUILL CASTING N 1
27 49562 BRNG, BALL 1
26. 50818 SPAGERS.797LEX 8a0IDX.B8OD 1
2 9 51448 SPACER, 438LGX 9320DX 672ID-PM Jt.
30 SB360 PULLEY 26/38" QUILL 1Ty
. a1 5eqds RBPFECIAL WASHER 1
32 01282 NUT, 7/16-20 WDFLLK 5 1 .
33 050634 %%WQWMX%WWMM - & - -
84 (300345 SCREW, S51618%138 WATAP 1
© 3 5 {1498 "NUT, 5!15-13 REGHEXCTRLK . P 1
36 53185 LIFT SUPPORT FBONT DECK . i
37 - 0180075 ‘8SGREW, 5/16.18X 63 HHE, 7 o4 .
38 1498 NUT, 516-16 REGHEXCTRLK, 4
3 9 58305 LINK BRACKET, DECK £t 1
40 hB247. ADJUSTING NUT 2 .
41 0122017 SCREW; 5116-13)(1 00 HHE, 2 o
42 35214 WASHER, BLAT .326X1.06%.062 = 2.
43 01496 NUT, 5/16-18 REGHEXCTRLK 2.
4 4 300103 WHEEL BRKT, LH o
45 ¥ 180075 SCREW, 5A6-1BX .63 HMG 3
46 01498 wNUT, 5/16-18 REGHEXCTRLK"- 3
47 a0 WHEEL BRKY, BH - 1
.. 48 0180073 SCREW, 5/16-16X 8% HHE o 3 ,
49 01458 NUT, 5/16-1B REGHEXCTRLK ) 3
5O 57289 BLADE 39" STD—LIF‘T 19.8 2.
61 2433 WASHER, 25101 45DX.07 SELLVIL R
52 039573 SCREW, 2/3-24%1.60 NYLHHC W 2
0 Indicates STANDARD HARDWARE ITEMS
T3PS INNY G9892.640 TP P+ A

€aec/L6/10



39" LAWR TRAGTOR MODEL B3560-640
TEINAL DECK -ASSEME. Y

§ BEE DWG, 316186 FOR PART ASSY
OF PAINTED DECK

W REF KEY ¥4

REF KEY %21

8
PRE PAINTED. \\““~
.DECH RPAGE :
. REF.IDLER BRACKET

o ALLUNNUMBERED -
IEEMS ARE INTERCHANGAB( &
- WITH OPPOSITE SIDE

-

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS,
Yse of sé-vicelrgplacement parts other than original equip-
Tent pars way Yold your warranty, .
3161804

Par Na. 317271

e e TP T et

G9892.6L2 TP+ EG:pT £EBBC/L0/10

T139dWeD INNY

35%d



39" LAWN TRACTOR MODEL B3560-840 . .
. . - o .
kayy  parté description "oty
9 316187 DECK ASSY. e
2 58366 ROD. DECK HITGH : ¢
3 6284 PN, HAIR .021DIAX] 66 1 .
4 386441 BHAGKET, IDLER ARMWBRAKE 1
5 agi2 IDLER ARM A
6 306973 BRAKE PAD _ 1.
7 135624 RIVET, TRSET .185DIAX 4 1 ) . 2
; B8 300184 BOLT, .50 X .B8 HHSH %/B8-16 oo o
9 0956416 WASHER, ELAT .391X1.00X. 125 o
: 10, 945171 NUT; 3/8-16 HWDFL WHIZ NUT 1 ¢
11 1345 BELT RETAINER 2.55 0D 1
12 383038 FULLEY, IDLER BFF 4.00 DIA 1
13 57325 s+ BOLT, ¥8-18X2.00 CAAR g '
14 ¢120882 WASHER, AEGSPTLK.A93X.68X, 10 1 '
H 15 Blagazy NUT, 3/8-16 REGHX 1 .
; 15 9441 BRACKET,EXTENSION IDLER . .
! 17 g188877 SCREW, 5/16-18X .75 HHC 1
: 18 61498 NUT, 5/16-18 REGHEXCTRLK 1
19 8121954 SCREW, 114-20X2.00 HHC 1
20 ge71172 NUT, 1/4-20 REGHEXKEPS -
21 383247 ~ AGEY BLADE BRAKE 36,3945 1
22 12542 T BHAKE ARM - i
23 306973 BRAKE PAD "1
24 135624 * RIVET, TRSET .1BSDIAX .41 L2
25 glzezz2f . BOREW, 8Me-18X .63 HKHC 1 i
26 0 128393 WASHER, FLAT .344X .50X,065 i
27 #1498 NUT, 5/18-18 REGHEXCTRLK i -
28 300316 ROD, BRAKE RELEASE 1 p
29 p1542 NUT, 1/4-20 REGHEXCTRLK . 1
! 30 35410 SPRING 071X 62 X 4.37 1 )
? o 3gp473 SPRING, TENSION 7.52LG+17LBAN 1
32"  3006B0 BEL1, V8L 7/.78 KEVLAR 1 s
33 302833 GUARD, BELT LH ) 1
34 #129228 SCREW, 5/16-18X 63HHC 3
35 0120208 WASHER, ELAT .344X .68X.085 &
35 g1498 NUT, 5/18-18 REGHEXCTRLK '3
a7 52584 WHEEL, 8D 8.000D% 1. 88WD. 2
a8 237632 BOLT, 500X :300HHSH 3/8-16 ‘2 '
38 01495 NUT, 3/8-1 6 REGHXCTALK 2
. 40 57618 CHUTE-8650,29504550 )
4 « 314975 SPRING, TORSION 1
4 2 b/317 iVl F{OD,.C!-'{UTE 1
]
1 - . )
OSTANDARD HARDWARE ITEMS ¥ ‘
o
1
i :
|
! ;
! :
¥
{
Part Mo 317271 ! N
a 19
[

Ce 399d TTEEdWYD INNY G989z.6.5Thb+ ES:PT £EBBT/LB/10



39” LAWN TRACTOR MODEL B3560-640
ELECTRICAL ASSEMBLY

MOTION DRIVE )
FAGK
Hat.

Sonw

| GONRDLS  PAGE

ALL UNNUMBERED
ITEMS AWE INTERCHANGABLE
WITH OPPOSITE SIDE

HOTE: ALW{%YS USE QRIGINALEQUIPMENT P/IHTS.
& of service/replacement parls other than origimal equip-
nt parts may void your warranty: 35838 -

e —
. . 3 Par 43.317271

Ty
o

S T99d T13WVO INNY §989ZL6.2Tvb+  EGipT  £082/20/16



39” LAWN TRACTOR MODEL B3560-640

w

TAZE 39vd TTEEdWYD INNW

key#  parts descsiption qly.
I NRF oumisaiBUESD Sugvenover 3

3 308064 ASSY LIGHT WIRE-1/4 TURN i
# 52672 BULB, HEADLAMP 3,
5 87444 TIE, CABLE BLACK 1.
6 41482 CLIP,1.3800 G 25515 PRESS WIRE 2
7 300295 " SWITCH, IGNITION W/O LIGHTS 1
8 0300183, NUT, B3 1SN SWIT - i
9 300194 BOOT, SWITCH I
10 300626 KEY, IGNITION SWITCH {
11 300220 BEWITCH SNAPMNYT 1
12 58277 SWITCH SNAPMNT NG 056/, 166 2
13 1 57476 SWITCH SCH MNT DP NG 1 Y
14 057220 SCREW, #12 X .50 PHPNHTAP 2
15 53716 -SOLENDID, NEW CLUM !
16 0 187745 SCREW, 1/4-20X .75 MXSEMMA 2
17 Q1502 NUT, 14-20 REGHEXCTRLK 2
18 0271172 NUT, 1/4-20 REGHEXKEFS 1
18 138485 WASHER, EXLK .4520X.81%.03 2
20 0120358 NUT, 5/16-24 REGHEX 2
21 57444 TIE, CARI £ BIACK MNYLoN 6.52 )
22 55511 ‘WIRE. GROUND, 12.5' 1 -
23 0271184 NUT, 5/16-18 HEXKEFS C
24 360865 Y LIGHT HARNESS 3-IL CHG,MWR,CL 1
25 b/ 69 BULB, INDICATOR . 3
26 300334 LIGHT SWITCH ON/OFF i
27 57847 SWITCH, S8EAT 1
a8 0160505 BGREW, 1/4-20X 38FHPNHMA, 2
29 302257 i BATTERY 12V 7 PLATE/. f
a0 57551 ROD, BATTERY 1
an 57552 ROD, EA'TT.FRV.- TOP 1
32 310087 SMALL PLASTIC WING NUT 1/4-20 1
33 03 20854" SCREW, 1/4-20X,63 HHC . -
34 9271172 NUT, 14-20 REGHEXKEPS 2
a5.4 “* 30203 1 HJSEJS
35E " 49711 FUSE, 18 AMAE\T'MEI?‘FF-{?INDRICAL TYPE !

?
OSTANDARD HARDWARE [TEMS
“Clyrirgrsal or Spade typs luses are included with the wire harness,
* fl
i No 31721
G988c¢.L6/CTPP+ ESpT

€BBC/LB/16



397 LAWN| TRACTOR MODEL B3560-640

DECALS

-t
|

[*]

3

r-ﬂnrnnrnjr

!
¢

|
g INOTE: 8WAYS USE ORIGINAL EQUIPMENT PARTS, =

. ALL UNNUMBERED ’

'Use of servicesrepiacemant parts other than original sauin. e i INTERCHANGABLE

i ment parts may void your warranty, ona sae ' WITH QPPOSITE SIDE .

. 4157504 -

a Fan Ho. 217271

S0 E J99d TIZEdWeD 3NNY §3989¢/6LCThb+ ES:PT €£BBZ/LB/10



39" LAWN TRACTOR MODEL B3560-640

!

v

KEY#

O 0D~ o Ut LAY

PARTH DESCRIPTION ary.
311198 NAMEPLATE ALKG 2
£8900 DECALBLADE ENGAGE EUROPE 1
300445 DECAL DASH RH 1
302048 * DECAL DASHLH 1
305766 DECALDASH,AM JGN 1
305767 DECAL.DASH,LH 1
GB902 DECALWARNING FRENCHIGERMAN 2
6524 DECALINSTRUCT CONSOLE TOP GER ¥
69525 DECALINSTRUCT CONSOLE TOP ER 1
REFERENCE ONLY
ADBT70 PECALCAUTION TRIANGLE EURDPE )
307383 DECALINSTR. CONSOLE TORP ENGL i
30436 DECALFRENCH SAFETY CERT. 1 -
310.553 DECAL DANGER ENGLISH -]
REFERENCE ONLY

317066 DECAL, CONSOLE Ti&/1008D )
68001 DECALBLADE HEIGHT ADJ. ELUROFE 1
30188 7 DRCAL LIFT DECK BLADE HEIGHT 1
311304 DECAL SHIFT REV/NEUTRAL 1
214395 DECAL SHIETER POSITION F4360-8 1
67667 DECAL CHECK OIL LEVEL | 1
68903 DECALBRAKE/CLUTGH EUROPE 1
anseqs PAD, 18 X 6 FOAM HOOD 2
307276 PAD, 15.X 7 FOAM HODD 1
307277 PAD, 12 X 4 EOAM HOOD 1

Faet Mo, 317270

3594

§98S¢L6L2TPP+

T13EdWYD INNY

€G:p1

€0Bs/L8/10



S .
39" LAWN TRACTOR MODEL B3560-540
CUSTOMER ASSEMBLY - |

] o

1
REF.
CHASSIS & /,@ ,
HOOD PG, 12— T

8 - B!

"7 REF. TO
TIRE TREAD PAGE

<. 115 14 6

%161855

Part ln. 317274

= T L —

T13EdWYD INNY G9892.6L21P0+ EG:PT £EBBZ/LB/18



—t

30" LA VJ N TRACTORMODEL B3560-640 =~ _

CUSTOMER ASSEMBLY VIEW.

R 315857 PARTS BAG'ASSY OQTY1
kay¥ pervi decripiinn qly
f 57454 SEAT.450 MICH. i
2 301251 . WHEEL, STEERING, 13 1
O 302828 TIRE & RIM, PU 16X5.0X6 TURF 2
4 24167 * VALVE STEM i
5 39028 WHEEL W/BRG., 1
& 399709 BEARING,FL1 380D+.7531D PM 2
.7 . REFER TO TIRE TREAD'PAGE
8 120353 WASHFR, FI AT 344X _85X.065 4
9 120838 WASHER, HVSPTLK 128X.60%.09 4
10 122007 SCREW, &16-18X.75 HHG 4
1 456378 PIN, SPRING.25001AX2,00LG HVPL 1
1 2 b2z COVER, STEERING SHAFT 1
18 54873 TROUGH, Qfl. DRAIN [
14 842 WASHER, FLAT .755X1,31X.075 4
15 36T RING, RETEX S7TX.05TRAUSSG- /Y 2
16 40394 CAP, 1.5001D X 7/8LG HUB 2

* Order Individual Parts, -

fr Mo 31T@P{e

25

=38 359d T13EdWYD 3NN G98382L6L2 TPV EG:pT £EBBZ/L0/10



39” LAWN TRACTOR  MODEL  B3560-640 -

TREAD PATTERNS
; :1=_~: .
DA 2P

AN

G Des

e e g

Aot

s (il Cantils

g,
:. , T‘RE S'ZE‘ . IIAW van . "C"
11 x4.08-5 42295
43 X 5,480 - 6 41065
llasite.w-s 301149 316/02 39834 343952 s
; 16-X 6.50 - 8 "A1081 314539
;: 18 X6.50-8
48%X9.50-8 : G701
| gzﬁ?.ez -8 314584 ‘ |
i 0X10.00 -8 54276
‘i 20 X:10.00: 10 . 55893 H13868
| 23X9.50-12 314376
i 123X9.50-12 53655
|
| R
i 6711 A
26 : ‘ o '

: : : ’ : Pan No. 317271
G9892/6.ZThb+ EGIpT £082/.08/10

HALE J9¥d TT3dWYD 3NNV



Qi e e S e e e

ACCESSORIES o

Contact the
are unable ¢

dealer where your tractor was purchased tor the avallable accessoties. [fyou
\ contact the dealer, write to the address on the front cover of this manual.

m_—w

Rear Engine Rider

Model Description
5708 6 agger - Fits 32° Sida Discharge
57084 7 agger » File 36" Side Dischorge
5709-02 . Front Welght Box - holds 35 1ps.
5840-16 Lawn Sweeper widump Releaze
- i M
“W
* Lawn Tractor
Modal Degcription
5708-22 Baggar - Fits 307 Bide Liscrargs .
57084 3 Bagger - Fits 36% 387, 99" § 45" Side Discharge . ‘
5705-04 36" Two-Siage Snewhblower - Fits 36,367, 83", & 45" Side Discharge
4661-08 42" Snowblade - Fits 36", 38% 39" & 45
5549200 4 fire Chains - 18' X 6.50:
5585-00 Tire Chalns -18"x 9.50" & 20" x 8 ]
5672-01 " |wheal Weights -Front -1pr.wimtg. haw. - Fits 15" tires .
567302 Wheel Weights - Rear = 1 pr. wimtg. hdw. - Fits 18" £20” tires
5708-03 Front Weights ¢ Fits 30" § 32' Slde Discharge
56481 6 Lawn Sweeper w/dump’ Release
W

Model
5708- 3
&705-04
5661-06
5672 01
887302
5648-16
SBE7-02
S868.01
5706-00
5671-DO
547202
§573-00
3674-Q1°
5675-01°
5E76-017
367702

Modsl
5708- 4
S706 .06
5861-07
5708-04
S648-16
370600
267100

Al 72402
M3T3I00
567201
5673.02

MRSy

Garden Tracior - Light Ground Engaging P -

Dasctiption ‘

Baggur - Mils 367, 284,99" & 45" Gidc Diachargo

36 Two - Stage Snowblower - Fits 367, 387, 39" & 45°
42 Snowblade - Fits 36", 38°, 39", & 45'

Wheal Walghta - Frant 1 pr. w/mig. héw. - Fits 15" tiras .
Whoel Weights - Rear - 1 pr. w/mtg. helw. - Flts 18 & 207 tires

Lawn Sweeper widump Release ..

Sleeve Hitch - wAift bar - Fits 45" “ .

Adapter (sleeve hitch) for use w/dd™ tires

Tire Chains - 20" x 107

Tire Chains - 23" x 8.50' .

Wheol Walghte - Frant - 1 pr. w/mity. haw. Fits 16" tiras
Wheal Weights - Rear = 1pr. w/mld. hdw, Fits 23’ tires
10" One Boticm Maldhoard Plow

Cullivalor - 7 raw - Adj. 6' - 42" width

Disc Harrow - 8' & 11" dise - Adj, width & disc angle
Tiller - & H.P.' Seif-Fowearad ~ 268" width -

{obe 1

Description Four Wtieal.Ste

Bagger - Fits 40" & 46" Side Discharge

42" One-Stage-Snowblower - Fits 40° & 46"

48" Snowblade - Fits 40" & 4¢"

Rear Waight Box for 40' & 46"

Lawn Sweeper w/dump Relpase

Tira Chalns 20% x 10

Tire Chalns 23° x 9.50

Wheel Weights - Front - 1 pr, w/mig. hdw. Fits 15" trss
Whes! Weights - Rear - 1 pr. w/mig. hdw, [Nits 23" tires
Wheel Weights - Front - 1 pr, wémig. helw, Fits 15" tires -
Wheest Wsights -

ricdel Description

S657-04 Sleave Hiteh - wiift bar Fits 46"

5874-01* 10° One Batton Moldboard Plow

5878-01* Cultivator - 7 row - Adj. 8" ~ 42" widih ’

567601 Disc Hamow B” & 11" Dise. Adj. width & dise angla . ’
3577-02 Thter & H.P. S&Powarad - 28" widih :

5646- 6 Lawn Swaepar w/dump Ralease

‘Rawirgs a siegy
-Part No, w7in

8 Miteh

a7

T13ddWeD 3NN G9882L6441Pb+ EGpT

€bBZ/LB/10



